Final Draft Lake Alternative Evaluation

for the

Bear Valley Water Sustainability Project
Prepared for:
Big Bear Area Regional Wastewater Agency
Big Bear City Community Services District
Big Bear Lake Department of Water and Power

Big Bear Municipal Water District

Prepared Under the Responsible Charge of:

Laine Carlson

California R.C.E. No. 72424
Expires 06/30/2018

12/19/2018

—WSC

WATER SYSTEMS CONSULTING, INC.



Bear Valley Water Sustainability Project Table of Contents
Final Draft Lake Alternative Evaluation

12/19/2018
TABLE OF CONTENTS
TADIE OF CONETENTS ..ttt ettt ettt e sttt e st e e sabe e e sabeesabeesabeeeabteesesbbeesabeesabaeenaseesareenn ii
LISt OF TABIES ettt ettt b e s bt s h et st sttt s bt e bt et e saeesan e s an e sae et eneereen iv
[...]
7.4 Preliminary ENGINEEIING ... .uviiiei ettt e e e rrre e e e e e e et e e e e e e e e s abtsaeeeeeeesassrsnsraneeens 8-2
7.5 PUBIIC OULIEACK ...ttt ettt et sab e e s bt e s bt e e sabee s esabeesbeeenes 8-3
7.6 Stakeholder Coordination and GOVEINANCE. .......c.ueiriiiriieeriieeie ettt ettt e s eeeesabeesbee s 8-3
8 REFEIENCES ..ottt b e bt sh e bt st st sttt enre e saeesare e 9-1
Appendix A. Sand Canyon Recharge EValuation ...ttt e e e 9-3
Appendix B. FINANCial ASSUMPLIONS .......uuiiiiiiiiee ettt e e e e e ecree e e e e s e e seabrr e e e e e s eseatsrseeeeeeesansrsessrsssesaasaanns 9-4

Appendix C. Detailed Cost EStIMate..........uuiiiiiii ittt e e e e et re e e e e e e e e e e eeraaeeeeeeeenns 9-6



Bear Valley Water Sustainability Project Table of Contents
Final Draft Lake Alternative Evaluation

12/19/2018

LIST OF TABLES

Table 2-1. Water Demand Projections for Bear Valley Water Agencies (AFY) ....ccoovcvveeeeciieeeeciieee e, 3-1
Table 3-1. BBARWA’'S WWTP Treatment PrOCESS ....cccuviiiiiiiiieeceiieeeertee e estee e see e s stee e e sbae e e saree e e snraee e 4-3
Table 3-2. WDR Order No. R8-2016-0044 Discharge POINTS ......c..ceeevcieieiiiieeeccieee e ccitee e eetree e sevneeeevene e 4-4
Table 3-3. Discharge LImits fOr LV Site ... ittt e e e e rtrae e e e e e e e e e e nnnaaaeeeas 4-1
Table 3-4. 2015 BBARWA WWTP Effluent Quality — Annual AVErage ........cccceecvveeivcieeeeicieee e e 4-1
Table 5-1. Basin Plan Water Quality ODjJECHIVES.......ccvviii ittt e e 6-1
Table 6-1. EVAPOration PONG ArCaS......ccciiicciiiiiieeeeee e ecetittee e e e e e esiiteeeeeeeessebataeeeeeeeesanstaaeeaeseesassnnsssaaeeens 7-10
Table 6-2. Secondary Effluent Storage and Pumping Durations in Peak Flow Periods.........c..cccveeenneee. 7-12
Table 6-3. Brine Storage and Pumping Capacity for Lucerne Valley Evaporation Ponds ....................... 7-12
Table 6-4. Brine Concentration and Evaporation Comparative CoStS .......ccccuveieeieeeicciiiieeee e eecrieeee e 7-13
Table 6-5: Unit Cost for Bear Valley Lake AREINatiVe.......uueeeeeiieeciiiieeee ettt 7-17
Table 6-6. Alternative COMPAriSON ...cciiii i e e e e e e e s e r e e e e s e e s rnabeaeeeeeeeenans s nnnrenneeens 7-18
LIST OF FIGURES

Figure 2-1.
Figure 2-2.
Figure 2-3.
Figure 2-4.
Figure 3-1.
Figure 3-2.
Figure 3-3.
Figure 4-1.
Figure 4-2.
Figure 4-3.
Figure 4-4.
Figure 4-5.
Figure 6-1.
Figure 6-2.
Figure 6-3:

Big Bear Valley Groundwater Basin and Subunits (9).......cccccovviiiiiiiiieiiee e 3-3
Historic and Projected Water Demands .......coccuuieeiiiiieieiiieeesriieeesiee et e e esvee e e abee e s aae s 3-1

Actual Lake Levels and Mutual’s Lake Account Comparison, 1977 - 2016 (5)....ccccccvvveernnnenn. 3-4
Big Bear Lake Management FrameEeWOrK..........ueeeiiiiiiiiiiiiiiee e ccciriee e e e e eecirrre e e e e e eennvnne e e e e 3-1
10-Year Average Daily Flows by Month (2007-2016) .....cccccuveeiiiiieeeeiiieeeeciieeeeieeeeevvee e e 4-2
BBARWA WWTP Process FIOW DIagram .......ccceiiiiiiiiiiiiieeeeeeciinieeee e s sesnvteee e e e s ssnvnneessesesnnnnnen 4-3
Existing Recycled Water FAClitiesS......ccuiiiiiiieiee ettt e e e e e e e e e 4-5
Informational Placards at the Marsh Provide Educational Opportunities for Visitors........... 5-3
Aerial View of the Dry Marsh, September 2016..........oooccvieeeiiiie e 5-3
Populations of Stickleback in the Shay Creek Area (3 p. 11) cueeeeeciieeeeciiee e 5-6
Shay Pond Before Dredging (5)...c.veeeeecieieeiiiiieeeiieeeeeiiee e eetee e e sstte e e e steee e sentaeeesbseeesesnsaeessnnes 5-7
Shay Pond After Dredging (5) «.eeecveee e eicieee e eittee e eette e e eettee e e ectte e e esteeeesenteeeesbtseeeen sentaneesanes 5-7
Representative Treatment Process Flow Diagram for the Lake Alternative ...........ccccuveeeeee... 7-6
Comparison of Average Lake and BBARWA Effluent Temperatures (2012-2017).................. 7-8
Proposed Infrastructure for Bear Valley Lake Alternative.........cccocovveeeeciieeeccieee e, 7-16



Bear Valley Water Sustainability Project Executive Summary
Final Draft Lake Alternative Evaluation 12/19/2018

1 EXECUTIVE SUMMARY

Natural precipitation provides the sole source of water supply for the Big Bear Valley (Valley), and is
relied on for potable groundwater supplies, replenishing Big Bear Lake and Stanfield Marsh, and
supporting the rare and diverse habitat and species in the Valley. Drought conditions and a long-term
decline in precipitation trends have led the local water management agencies to investigate
opportunities for supplemental water supplies, which are extremely limited due to its isolated location
at the top of the watershed. Currently, wastewater generated within the Valley undergoes preliminary
and secondary treatment and is discharged outside of the watershed to irrigate alfalfa fields in the
Lucerne Valley, located approximately 20 miles north of the Valley.

The Big Bear Area Regional Wastewater Agency (BBARWA), Big Bear City Community Services District
(BBCCSD), Big Bear Lake Department of Water and Power (BBLDWP), and Big Bear Municipal Water
District (BBMWD) (collectively, the Project Team) recognize that retaining recycled water in the
watershed for beneficial use would significantly increase the sustainability of local water supplies. The
Project Team has partnered to develop a project that will recover this lost water resource and keep the
water in the Valley for beneficial reuse.

In 2016, the Bear Valley Water Sustainability Study evaluated four (4) alternatives for reuse, including
distribution of tertiary treated recycled water for landscape irrigation and several groundwater recharge
alternatives using advanced purified water. However, these alternatives address only the potable water
supply component of the Valley’s water needs and do not provide sufficient benefits to warrant the local
investment so they have not been pursued.

The Project Team is currently evaluating an additional water reuse alternative that provides more
widespread benefits to the Valley, known as the Lake Alternative. The Lake Alternative includes the
following uses and benefits:

» High quality water will be discharged to the Stanfield Marsh Wildlife and Waterfowl| Preserve,
providing a consistent water source to sustain habitat and increase education opportunities for
the community and visitors

» Water from the Marsh provides new inflow to Big Bear Lake to augment lake levels, enhance
recreational opportunities and aquatic habitat and support water quality improvements

> High quality water will be discharged to Shay Pond to sustain habitat for the federally listed
Unarmored Threespined Stickleback fish, which is currently sustained using potable water

> During extended dry periods, water from Big Bear Lake will be pumped to Sand Canyon to
recharge the groundwater basin to strengthen the sustainability of the groundwater basin

» During wet periods, excess water could be stored locally as snow, providing flexibility to further
enhance winter recreation, reduce spills from Big Bear Lake, augment spring runoff and increase
groundwater recharge. Water could also be used to irrigate the local golf course in the summer,
if desired.



Bear Valley Water Sustainability Project Executive Summary
Final Draft Lake Alternative Evaluation 12/19/2018

» Additional inflow may enable BBMWD to modify their current Big Bear Lake management
strategy to minimize spills and optimize releases to enable additional water to be captured
downstream for recharge of the San Bernardino Basin, rather than discharged to the ocean.

Implementation of the Lake Alternative will require significant upgrades to BBARWA's wastewater
treatment plant (WWTP) to produce high quality water that meets stringent discharge requirements for
Big Bear Lake, particularly for nutrients (specifically phosphorus and total inorganic nitrogen) and total
dissolved solids (TDS). To achieve the anticipated effluent limits, it is anticipated that BBARWA will need
to implement a series of upgrades to existing unit processes and integrate new unit processes:

» Upgrade the extended aeration process through retrofit of the existing oxidation ditches to
optimize biological nitrification-denitrification (NDN) and phosphorus removal.

> If needed, incorporate chemical precipitation of soluble phosphorus through addition of a metal
salt within the activated sludge tankage, upstream of clarification.

> New NDN process to reduce inorganic nitrogen concentrations. This process may consist of a
biologically active filter with sand or synthetic media, or biological reactors designed specifically
for nitrogen and phosphorus removal.

> New low pressure filtration, such as microfiltration (MF) or ultrafiltration (UF), to reduce
flocculated or colloidal solids upstream of the reverse osmosis (RO) process.

» New RO to reduce TDS concentration and nutrient concentrations.

> Disposal of brine stream generated from the RO process, such evaporation ponds, with or
without brine minimization.

The preliminary design capacity of the treatment upgrades is 2.2 mgd, which corresponds with the 10-
year average annual flow to the WWTP. It is assumed that any flows in excess of 2.2 mgd would be
treated to a secondary level and discharged to Lucerne Valley, similar to the existing discharge method.
Accounting for seasonal and annual flow variations and the volume disposed of as brine, the preliminary
estimate of yield from the Lake Alternative is 1,950 AFY.

The Lake Alternative is a multi-component project that achieves the Project Team’s goal of recovering a
lost water supply to increase the sustainability of local water supplies to benefit the entire Valley. Itis
also the most cost-effective alternative that has been identified, in terms of unit cost of water recovered
for various beneficial uses. The Project Team is continuing to collaborate with regulators and other
stakeholders to refine these benefits, identify potential additional benefits and identify a path toward a
cost effective and multi benefit for sustainable water in the Big Bear Valley.



Bear Valley Water Sustainability Project Introduction
Final Draft Lake Alternative Evaluation 12/19/2018

2 INTRODUCTION

2.1 BACKGROUND

The Big Bear Valley (Valley) is located in the San Bernardino Mountains of San Bernardino County,
California. The area includes approximately 135 square miles within a 12-mile long valley surrounded by
mountain ridges and rugged slopes. Land surface elevations range from 6,000 to 9,900 ft and the area is
entirely surrounded by the San Bernardino National Forest. Big Bear Lake (Lake) lies within the Valley
and has a surface area of approximately 10 square miles and 23 miles of shoreline and is connected to
the Stanfield Marsh Wildlife and Waterfow! Preserve. The Valley is home to approximately 23,000 full
time residents. The area is primarily residential with some commercial uses, and experiences an influx
of part-time population and vacationers enjoying the four season recreational facilities within the valley.
In 2016, it is estimated that 8.3 million people visited the Valley. Due to the recreational nature of the
Valley economies, occupancy within the valley fluctuates seasonally, typically peaking in July and at the
lowest level during the winter. Based on the United States Census American Community Survey 2010-
2014 data, all of the developed areas of the Valley are considered Disadvantaged or Severely
Disadvantages Communities due to Median Household Incomes (MHI) less than 80% or 60%,
respectively, of the statewide MHI, as defined in the California Public Resources Code Section 75005.

Natural precipitation provides the sole source of water supply for the Valley, and is relied on for potable
groundwater supplies, replenishing the Lake, and supporting the rare and diverse habitat and species in
the Valley. Drought conditions and a long-term decline in precipitation trends have led the local water
management agencies to investigate opportunities for supplemental water supplies, which are
extremely limited due to its isolated location at the top of the watershed. Currently, wastewater
generated within the Valley undergoes preliminary and secondary treatment and is discharged outside
of the watershed to irrigate alfalfa fields in the Lucerne Valley, located approximately 20 miles north of
the Valley.

2.2 PROJECT TEAM

The Project Team is comprised of the Big Bear Area Regional Wastewater Agency (BBARWA), Big Bear
City Community Services District (BBCCSD), Big Bear Lake Department of Water and Power (BBLDWP),
and Big Bear Municipal Water District (BBMWD). The Project Team recognizes that retaining recycled
water in the watershed for beneficial use would significantly increase the sustainability of local water
supplies to benefit the entire Valley and has partnered to jointly fund and prepare this report. The
following sections provide a brief introduction to each agency.

2.2.1 BBARWA

BBARWA was formed in March 1974 to conduct a study to develop a plan for wastewater management
within the greater Valley region. A subsequent 1975 Wastewater Facilities Plan was prepared which
identified the need to provide centralized, environmentally friendly wastewater conveyance, treatment
and disposal for the BBARWA service area.



Bear Valley Water Sustainability Project Introduction
Final Draft Lake Alternative Evaluation 12/19/2018

The BBARWA service area includes the entire Valley (79,000 acres) and is served by three separate
collection systems: City of Big Bear Lake, representing approximately 47% of the connections, and
BBCCSD, representing approximately 48% of the connections, and County of San Bernardino Service
Area 53B (CSA 53), representing approximately 5% of the connections. Each of these member agencies
maintains and operates its own wastewater collection system, and delivers wastewater to BBARWA's
interceptor system for transport to the BBARWA Regional Wastewater Treatment Plant (WWTP).

2.2.2 BBCCSD

BBCCSD was created in 1966 by a formation and consolidation election and initially provided solid waste
collection, fire protection and street lighting services. In 1967, the former Big Bear Mutual Service
Company voted to relinquish ownership and operation of their water system to BBCCSD. Currently
BBBCSD’s services include water, wastewater collection, fire protection & emergency medical services,
solid waste collection, and street lighting services. BBCCSD’s water service area includes Big Bear City
and portions of San Bernardino County. BBCCSD'’s wastewater collection area includes Big Bear City and
portions unincorporated communities such as Sugarloaf, Erwin Lake, Whispering Forest, and Moonridge.

2.2.3 BBLDWP

BBLDWP was formed in 1989 with the purchase of the retail water system from Southern California
Water Company and currently provides water service to the City of Big Bear Lake, located along the
south side of Big Bear Lake, as well as the unincorporated communities of Fawnskin, which lies to the
north of the lake, and Sugarloaf, Erwin Lake and Lake William areas, which lie on the east side of the
Valley.

The City of Big Bear Lake provides wastewater collection services within the city, while BBCCSD and CSA
53B provide wastewater collection services within BBLDWP’s water service area that lies outside the city
limits.

2.24 BBMWD
BBMWD, formed in 1964, is an independent special district that is responsible for the overall
management of Big Bear Lake. The primary responsibilities of BBMWD are:

> Stabilization of the level of Big Bear Lake by managing the amount of water released to Bear
Valley Mutual

Watershed/water quality management

Recreation management

Wildlife habitat preservation and enhancement

YV V V V

Bear Valley Dam and Reservoir maintenance

2.3 PRIOR STUDIES & PURPOSE

There is a long legacy of exploring water reuse opportunities in the Big Bear Valley for a variety of
beneficial uses including wildlife habitat, landscape irrigation, surface water discharge, and groundwater
recharge. Water reuse opportunities in the Valley were first investigated in 1964 and evaluations have
[...]
BBMWND’s Lake Account to Mutual’s Lake Account, as discussed in Section 3.3.6. Because water
reclamation was not implemented by 1986, a net wastewater export occurs annually and is calculated as
the difference between the wastewater that leaves the Big Bear Lake watershed and the water that is
imported into the Big Bear Lake Watershed from the Baldwin Lake Watershed. Groundwater that is
produced within the Big Bear Lake Watershed and returned to the sewer after use is treated at the
BBARWA WWTP (located in the Baldwin Lake Watershed), then discharged to Lucerne Valley; this water
is exported from the Big Bear Lake Watershed. Groundwater that is produced in the Baldwin Lake
Watershed by BBLDWP and BBCCSD and served to customers within the Big Bear Lake Watershed is
imported into the Big Bear Lake Watershed. In 2016, the net wastewater exported from the Big Bear
Lake Watershed was 848 AF.

3.3.5 Fish Protection Releases

In 1995, the State Water Resources Control Board (SWRCB) issued Order No. 95-4, which requires
BBMWD and Mutual to release water from the Lake for fishery protection in Bear Creek. Sufficient
water must be released from the Lake to maintain a seven-day average flow of 1.2 cubic feet per second
(cfs) and minimum average daily flow of 1.0 cfs in Bear Creek no more than 500 feet downstream of its
confluence with West Cub Creek, referred to as Station A. SWRCB Order No. 95-4 also requires sufficient
releases to maintain a minimum flow of 0.3 cfs approximately 300 feet downstream of the toe of the
dam, referred to as Station B. The dam releases required to maintain these minimum flows vary by
month and by hydrologic year type (normal, above normal or below normal precipitation).

3.3.6 Watermaster Accounting
The 1977 Judgment requires the establishment of a Watermaster to maintain three basic accounts:

BBMWD's Lake Account. A detailed account to reflect actual operation of the Lake by BBMWD.

Mutual’s Lake Account. A corollary account that simulates the effect of Mutual’s operation if Mutual
had owned the Lake, the In-Lieu Program was not in place, and there was no net wastewater export
from the Big Bear Lake Watershed.

—WSC

WATER SYSTEMS CONSULTING, INC.

3-3



Bear Valley Water Sustainability Project 3. Water Supplies and Management
Final Draft Lake Alternative Evaluation 12/19/2018

Basin Make-up Account. An account of BBMWD’s annual and cumulative obligation for Basin Make-up
Water in the San Bernardino Groundwater Basin to offset any deficiencies in recharge as a result of
BBMWD'’s Lake operation. In 2016, the Basin Make-up Account had an ending balance of 27,120 AF.
This positive amount means that there has been an increase in groundwater recharge in the San
Bernardino Basin as a result of the BBMWD operation of the Lake.

Figure 3-3 depicts the actual Lake levels under BBMWD's operation compared to the simulated Lake
operation by Mutual as shown by the balance of Mutual’s Lake Account. In 2016, BBMWD’s operation
of the Lake resulted in a Lake level 14.43 feet higher than it would have been under Mutual’s operation.

ACTUAL LAKE CONTENTS AND MUTUAL'S LAKE ACCOUNT 1977 - 2016
Calendar Year 2016 - Big Bear Watermaster

Lake Full =73,320
T0.000 1 ‘
2 L
Actal 1
| i Lake
0,09 \ - \
| | 1
Lake ©2.000
Content
(acre feet)
@00
— ] L
| Volume (wre-doe)
[=Mucsal’ Laks Matusl's Lake
0 : Account (rcrelem Account’
| —T s Lake
20,000
10,00
°

B AL AR AL AR A AN A AR AR AR LRSS 5 0 S,

Figure 3-3. Actual Lake Levels and Mutual’s Lake Account Comparison, 1977 - 2016 (5)

—WSC

WATER SysTEMS CONSULTING, INC.

3-4



Bear Valley Water Sustainability Project
Final Draft Lake Alternative Evaluation

r
|

Santa Ana River Watershed

Bear Valley Mutual
Water Company

__ Santa Ana River

(Mutual)

San Bernardino
Valley Municipal
Water District
(Valley District)

Station Station
A B

3. Water Supplies and Management

12/19/2018
Fmmmm mm e e e e e e e e e e e e e m e mm—— o F————mmmm—mmm - = - L
!Upper Bear Creek Watershed i :
1 1
1
1 1
Evaporation 1 H
: i
! i
: Big Bear Area | !
1 Regional H
Bear Creek Big Bear Lake ; Wastewater ;
| Agency
1 (BBARWA)
1
1
1
1
Snowmaking a3 Inflow :
Water 1
1
1
Y X
1
Big Bear Municipal Big Bear :
Water District |« Mountain i
(BBMWD) Resorts 1
1
1
1
oo B RN _ AR __ R WA WE R MR A e i

— - Water

—» Recycled Water

Money

W

1977 Judgement
=Mutual can divert 65,000 AF in any
10-year period
*BBMWD may provide in-lieu water
to Mutual to retain water in the Lake
*BBMWD is responsible for Basin
Makeup Water to offset recharge
reductions in the SB Basin as a
result of in-lieu deliveries
*Net wastewater exported to any
area of the Upper Bear Creek
Watershed not tributary to the Santa
Ana River watershed is transferred
from BBMWD's Lake account to
Mutual's Lake account

—WSC

[ATER SYSTEMS CONSULTING, INC.

SWRCB Order 95-4 (1995)
BBMWD and Mutual must

release enough water to maintain
a minimum:

*7-day average flow of 1.2 cfs in
Bear Creek at Station A
~average daily flow of 1.0 cfs at
Station A

+flow of 0.3 cfs at Station B near
toe of dam

M T TNy

In-Lieu Adreement (1996)

« Lake releases shall be made to
meet Mutual's demands per
BBMWD's Lake Release Policy
«If Lake releases don't meet
Mutual's demands, Valley District
shall deliver in-lieu water
*BBMWD shall pay Valley District
a flat annual fee, which is

BBMWD Lake Release Policy
(2006)

Lake in top 4 feet: release
*Lake between 4 and 6 ft
below full:
release (Nov-April)
use in-lieu (May-Oct)
«Lake more than 6 ft below full:
use in-lieu

escalated based on BBMWD's
assessed value

N N

AN

Figure 3-4. Big Bear Lake Management Framework

Lucerne Valley

3-1




Bear Valley Water Sustainability Project 4. Wastewater Characteristics and Facilities
Final Draft Lake Alternative Evaluation 12/19/2018

4 WASTEWATER CHARACTERISTICS AND FACILITIES

BBARWA owns and operates a 4.9 million gallon per day (MGD) capacity WWTP located just south of
Baldwin Lake on the east side of the Valley. In 2016, the WWTP treated approximately 1.9 MGD of
municipal wastewater collected from BBCCSD, the City of Big Bear Lake and CSA 53 in Fawnskin.

4.1 EXISTING AND PROJECTED WASTEWATER FLOWS
The influent flows to BBARWA’s WWTP are comprised of three components:

» Flow from full-time residential homes

> Flows due to tourism, commercial activities and part-time residential homes

» Flows from Infiltration and Inflow (/1) due to precipitation
These components create a seasonal variation in the wastewater flows treated at the plant. Based on
full-time residency rates from BBCCSD and BBLDWP and the number of full-time dwelling units reported
by Bear Valley Electric, BBARWA’s 2010 Sewer Master Plan (2010 SMP) estimated that the full-time
residential rate is 38% (2).

The tourism season is largely concentrated in the months of December through April due the local ski
resorts; this period also corresponds with higher precipitation and increased flows due to I/l. The
months of June and July also see a slight rise in tourism due to Lake recreation activities. Average daily
flows and the seasonal variation during the 10-year period from 2007 to 2016 (which included a wet and
dry cycle) are shown in Figure 4-1. The average daily flow for this 10-year period is approximately 2.2
MGD and the maximum month flow is 5.5 MGD.

The 2010 SMP estimated the future sewer flows based on future population and equivalent dwelling
unit (EDU) projections utilizing the constant sewer load index of 172 gallons per day (gpd) for full time
residential EDUs. The 2010 SMP assumes the full-time EDUs will increase at an annual rate of 0.8% over
a 20-year period based on a long-term average. Assuming the full-time residence rate remains at 38%
and that I/1 will be consistent with the previous average, the 2010 SMP projects that the average annual
sewer flows will increase to 2.7 MGD by 2030. However, the 2010 SMP flow projections did not account
for reduced sewer loads due to recent water conservation so future flows will likely be significantly
lower than projected.

If the Lake Alternative is implemented, it is recommended that the future flow projections be updated
as part of the preliminary design phase to inform the design capacity for treatment upgrades based on
realistic flows based on current water use trends.

—WSC

WATER SYSTEMS CONSULTING, INC.



Bear Valley Water Sustainability Project 4. Wastewater Characteristics and Facilities
Final Draft Lake Alternative Evaluation 12/19/2018

6.0

5.0
— ) (016
S 2015
€ 40
g — 014
o
> — ) ()13
=
§ 3.0 2012
= — ) (011
5 — 2010
g 2.0
Z — )09
—— ) (008
1.0
= = = 2007-2016 AADF
0.0
QA N N N ¢ N & & & & &
FF & WYYy &
NS ~ R PSRN
& Q 9 <
5 < Q

Figure 4-1. 10-Year Average Daily Flows by Month (2007-2016)

4.2 EXISTING FACILITIES AND DISCHARGE REQUIREMENTS

BBARWA’s WWTP is located on a 93.5-acre lot. The WWTP process components occupy 11.2 acres and
the remaining 82.3 acres include storage ponds and evaporation ponds. Influent flows are conveyed
through three BBARWA operated sewer mains and lift stations to the plant. The WWTP currently
provides preliminary and secondary treatment. Table 4-1 summarizes the WWTP’s treatment processes
and the process flow diagram is depicted in Figure 4-2.

BBARWA recently completed several upgrades to the sludge dewatering process. Heat exchangers were
installed on the existing generator to capture waste heat; hot water from the heat exchangers is used to
heat the floor of the lined drying bed. A 315 foot by 60 foot metal building was also constructed to
cover the lined drying bed so that the dewatering process could operate year round.

BBARWA’s WWTP generates its own electricity using three natural gas generators that can be run in
parallel: two 250 KW Cummins generators and one Waukesha generator with a rating of 600 kilowatts
for a total generating capacity of 1100 kilowatts. BBARWA only generates the energy needed to operate
the WWTP and Administration Building and typical generation is in the range of 225,000 - 350,000
kilowatt-hours (kW-hr) per month. In 2015, total energy generation was 3,100,216 kW-hr. Natural gas
consumption was 43,544 million British Thermal Units (MMBTU) or 435,440 therms. BBARWA also has a
connection to the Bear Valley Electric utility system that is used to run its pumping stations and can
serve as an emergency backup power supply for the WWTP.

—WSC 2

WATER SYSTEMS CONSULTING, INC.



Bear Valley Water Sustainability Project 4. Wastewater Characteristics and Facilities
Final Draft Lake Alternative Evaluation 12/19/2018

Table 4-1. BBARWA’s WWTP Treatment Process

Treatment Process'

Preliminary Treatment Consists of bar screens, grit removal and disposal of solids
Secondary Biological Consists of oxidation ditches which use mechanical aeration to achieve
Treatment organic material stabilization, nutrient removal and pathogen reduction.

Solids production is minimized by the Cannibal® Solids Reduction
System, through use of a side-stream interchange bioreactor with
aeration controlled by the ORP level.

Secondary Sedimentation = Consists of clarifiers to settle solids. Waste activated sludge (WAS) is

Treatment pumped to a dissolved air floatation (DAF) system

WAS Thickening Consists of a DAF system that skims sludge for sludge dewatering.
Filtrate is returned to oxidation ditches.

Sludge Dewatering? Sludge is dewatered using a belt press and dried in a building with

heated floors that utilize waste heat from a generator. The building
allows sludge to be dried year-round. The dry solids are hauled to a
composting facility in Redlands.

Notes:

1. Descriptions obtained from the 2005 BBARWA Recycled Water Master Plan unless otherwise noted.
2. Obtained from BBARWA'’s website - http://bbarwa.org

RAS
Clarifier 1
Ox. Ditch #1
Ox .Ditch 3 :
Splitter OF: DHED &2 || Clarifier Spiitter -_—t@
w L
Ox. Ditch #3
Clarifier 3
A\
Filtrate WAS Effluent
SSB
Ke!
Sludge ey
Thickening & ——» Influent
Dewatering -
* ——— - Liquid Stream
i Sludge Drying — Solids Stream
Buildi
Can. 1 Can. 2 4 SSB = Solids Separation
* Building
Dried Biosolids Can. = Cannibal Solids
Decant + Overflow ‘ ‘ Holding Tank

Figure 4-2. BBARWA WWTP Process Flow Diagram

—WSC 3

WATER SysTEMS CONSULTING, INC.



Bear Valley Water Sustainability Project 4. Wastewater Characteristics and Facilities
Final Draft Lake Alternative Evaluation 12/19/2018

4.2.1 Existing Discharge Requirements

The wastewater stream that is treated by the WWTP consists of sewage generated from urban land
uses. There are no significant sources of major industrial waste or processing water treated by the
facility (2). The WWTP discharge is currently regulated by the Santa Ana Regional Water Quality Control
Board (RWQCB) under Waste Discharge and Producer/User Water Recycling Requirement (WDR) Order
No. R8-2005-0044 (Santa Ana WDR) issued on June 24, 2005. There are three permitted discharge
locations, summarized in Table 4-2. Discharge Point 001 for irrigation in Lucerne Valley, is located within
the Colorado River Basin Region and is regulated by Colorado River Basin RWQCB WDR Order No. R7-
2016-0026 (Colorado WDR), issued on June 30, 2016.

Treated secondary effluent is discharged to a 480-acre site in Lucerne Valley (LV Site) for irrigation of
fodder and fiber crops that are used as feed for livestock. Use of recycled water for crop irrigation at the
LV Site began in 1980 and 100% of the WWTP effluent is currently discharged to the LV Site. Figure 4-3
depicts the location of BBARWA'’s existing recycled water distribution facilities and the LV Site,
approximately 20 miles north of the Valley. Discharge Points 002 and 003 are not currently used.

Table 4-2. WDR Order No. R8-2016-0044 Discharge Points

Effluent Description Receiving Water/Disposal Site Recycling Reuse
Point

001! Secondary effluent w/o Storage Ponds in Lucerne Valley Irrigation in
disinfection Lucerne Valley

002 Secondary effluent with State surface water (Storage pondin  Construction and
disinfection Baldwin Lake) and Big Bear Valley wildlife habitat

Groundwater Management Zone

003 Tertiary effluent with Big Bear Valley Groundwater Irrigation
disinfection Management Zone

Notes:

1. The Colorado River Basin Regional Water Quality Control Board (Region 7) regulated the use of the recycled water
in the Lucerne Valley (WDR Order No. R7-2016-0026).

—WSC e

WaTER SysTEms CONSULTING, INC.



Bear Valley Water Sustainability Project

4. Wastewater Characteristics and Facilities

Final Draft Lake Alternative Evaluation 12/19/2018
_ en 4 » Lucerne :
I : Valley Alfalfa |
, Farm Lands ' - g
2 11 Mo < u ke,
Lucerne Valley :
: | Oy
Concrete
; 3 Balancing @8-
Reservoir
Big Bear
g A T et Bivil Gy £ fig Bear Bivd
$ewicéf'__l;qyg_r Credits: Sources: Esri, HERE, DelLorme, USGS, Intermap, increment P Corp.,
Lake e = i 5
N Bear Valley Water Susainability Project -
? 4,000 SO A Existing Treated Water Facilities —WSC
6/15/2016 WATER SYSTEMS CONSULTING, INC.

—WSC

WATER SysTEMS CONSULTING, INC.

Figure 4-3. Existing Recycled Water Facilities



Bear Valley Water Sustainability Project 4. Wastewater
Characteristics and Facilities

Final Draft Lake Alternative Evaluation 12/19/2018
The effluent requirements for conventional pollutants for recycled water discharged to the LV Site

contained within the Colorado WDR are presented in Table 4-3 and a summary of the actual effluent
quality in 2015 is presented in Table 4-4.

The previous Colorado WDR that regulated this discharge (Board Order 01-156) included a Total
Dissolved Solids (TDS) limit of a maximum of 400 mg/L above the domestic source water. The WWTP
discharge was always well within compliance with this requirement. The recently updated WDR
requires BBARWA to provide a technical report in the form of a study that analyzes the impacts to
groundwater in the vicinity of the LV Site by the discharge and an evaluation of water quality trends. The
results of the study will be used to establish an appropriate effluent limitation for TDS. BBARWA
submitted this report to the Colorado River Basin RWQCB in December 2017 with a recommendation